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Test Report

IS A i 6-DZF-12 12V 12Ah

Name of Goods:  Jead-acid battery 6-DZF-12 12V 12Ah
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X B I 6-DZF-12 12V 12Ah
,]a;f_ B4 Chinese

N fS | ;i
ARSI R %i lead-acid battery 6-DZF-12 12V 12Ah
English
2 6ok
HSBT | 1924010053
Sample No.

A3edss | HBCLBEREIARAE
Consignor /

A g |EELEERTRAT
Manufacturer |/

ek A LT fElR Bt MEHA)  ST/SC6/AC. 10/1/Rev. 22 3. 3% FEHMML
STy 998UNITED NATIONS Recommendations on the TRANSPORT OF DANGEROUS GOODS” Model
Test Method Regulations ST/SG/AC.10/1/Rev.22 3.3 special provisions 238

e B (T fa b SRz i g BT IMELIEAY)  ST/SG/AC. 10/1/Rev. 22 3. 3% ASRINE
P AT 938UNITED NATIONS Recommendations on the TRANSPORT OF DANGEROUS GOODS” Model
Criterion Regulations ST/SG/AC.10/1/Rev.22 3. 3 special provisions 238

R 13 S €6 MDA

Appearance Green or black Plastics cement shell

3, (=} P—i,’ A : l -2
# ikt A B 2024-01-08 AL B 3 2024-01-14 — 2024-01-19
Accepted Date Test Date

| B AR E 2530 ; 55 C RIS

Test Items Vibration test,Pressure differential test, Leakage test at 55°C

G, R BA E (TR ISR MFTLAD

ST/SG/AC. 10/1/Rev. 22 3. 3% HFARME2IBIIPRULIR e,

M2 | The sample has passed the test items of UNITED NAPTONS, Regomitedations on the
Conclusion | TRANSPORT OF DANGEROUS GOODS” Nodel Regulations’ ST/SG/NC.0/E/R 22 3.3 special
provisions 238 [ NNV %)@

,f:‘ - *
P 24 L 7 2024701522
- . - - = — — \‘1 s -‘_ - i i\ 'iﬁ-:}'i:_; -
%ix R . TEZE B M A VLA ﬁjm\mwnw%q_, The. Vibrgtion
Remark test, Pressure differential test were tested iR Noy3,/Kengpty Read, fKunshan,
Suzhou, Jiangsu, China. \ DR IN S P
T g
F3e 5 sbat / WA |/
Consignor Post Code
Address
o <{Zr 4% Lk ?m@'i 4%
Approver: 4 Checker: Compiler:
R

Title: H 4k 2 MR 6 € (Head of Electrochemical Testing Department)




b A A A PR 6]
AR

Shanghai Institute of Chemical Industry

No. 1224010053

Testing Co., Ltd. Test Report 2w 3|
Page 2 of 3
- KRR B LAR | Ar B RIATERRT W R s o
A Name of Test | Standard requirement or The il ARLER &ix
No ltems Clause Number of Standard Test Result Conclusion Remark
WA (LT EIE | TRk, Ty /
1 | FRBhIAL Mg ICT FEEIA) None leakage of Passed.
Vibration test |ST/SG/AC.10/1/Rev. 22 battery fluid
3. 35 FFIAHMLE238 (akb) '
UNITED NATIONS
Recommendations on the
TRANSPORT OF DANGEROUS
GOODS” Model Regulations
ST/SG/AC. 10/1/Rev. 22 3.3
special provisions
238 (akb)
BeAE (TR BMIEM | e ok,
2 H\'%)ﬁﬁgﬁ H‘Jﬁiﬂ-ﬁ iﬂ“‘i?ﬁi\» None leakage of P"_;liﬁsed :
Pressure ST/SG/AC. 10/1/Rev. 22 battery fluid.
differential | 3.3% FrERIIE238 (akb)
test : UNITED NATIONS
Recommendations on the
TRANSPORT OF DANGEROUS
GOODS” Model Regulations
ST/SG/AC. 10/1/Rev. 22 3.3
special provisions
238 (adb)
BEAE GET RIS | JoIRE L TE T WA AR | Ak /
3 |55 CIRBHAL: Mo METEAD) . Passed.
Leakage test at | ST/SG/AC. 10/1/Rev. 22 None leakage of
55°C 3. 3% BRI 2238 (akb) battery fluid and
UNITED NATIONS there is no free
Recommendations on the liquid to flow.
TRANSPORT OF DANGEROUS
GOODS” Model Regulations
ST/SG/AC. 10/1/Rev. 22 3.3
special provisions
238 (akb)
BARERN | spupng:200-21CHRRE 420
Test Environment Ambient temperature:20°C—-21°C;Ambient humidity:42%
Condition
Fow)E
Test Item
A eRR o
Subcontracted Test A8 & AR / [ % /
Condition Subcontracted Name Post Code
Laboratory PR / W, 75 /
Address Tel
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